OSAKA OPC 60230 230MM TASLAMA MOTORU

No. Part No. Desc Q'ty FiYAT| No. | PartNo. Desc Q'ty FiYAT

1 A-109001 _ |Housing Cover 1 $36,00| 37 A-109035 | Wheel Flange 1 $ 24,00
2 A-905031 Hex Bolt (M6*20) 4 $2,40 38 A-109036  |Head Scrw (M6*35) 1 $ 3,36
3 R-852024  [Spring Washer (S6) 4 $1,20 39 A-109037 _ [Throttle Valve Body 1 $ 54,00
4 A-109002 Washer 1 $ 3,60 40 A-109038 Throttle Valve Rod Bushing 1 $ 6,60
5 A-905047 Eillister (M4*10) 3 $1,20 41 A-109039 Throttle Valve Rod 1 $7,20
6 A-109003 Packing 1 $4,20 42 A-109040 | Throttle Valve 1 $ 10,20
7 A-109004 | Governor Cage 1 $ 27,60 43 A-109041 Throttle Valve Washer 1 $ 10,80
8 A-109005 | Governor Weight 2 $10,80 44 A-109042 Sub Throttle Valve 1 $ 24,00
9 B-609023 Roll Pin(3*30) 2 $1,80 45 A-109043 Throttle Valve Spring 1 $1,20
10 A-109006 | Governor Shaft 1 $ 16,20 46 A-109044  |Inlet Bushing (PT) 1 $19,20
11 A-109007 Governor Valve 1 $ 13,20 47 A-109046 Exhaust Cover 1 $ 18,00
12 A-109008 | Governor Valve Spring (For-1M) 1 $2,40 48 A-109047  |Exhaust Valve 1 $ 3,60
13 A-109010 | Governor Valve Spring Holder 1 $9,60 49 A-109048 | Muffler Plate 1 $ 3,60
14 A-109011 Flat Head (M4*12) 1 $1,20 50 B-609023 Roll Pin (3*30) 1 $1,20
15 A-109012_["U" Nut (UN-5) 1 $1,20] 51 A-109049 | Muffler Spring 1 $ 3,60
16 A-109013 | Bearing Cover 1 $ 2,40 52 A-905055 | Spring Washer (S5) 4 $ 0,60
17 A-109014 Bearing(6203Z.7) 1 $10,20 53 A-109050 Hex Bolt (M5*28) 2 $1,80
18 A-109015__ | Cylinder Upper Plate 1 $7560| 54 A-109051 | Hex Bolt (M5+20) 2 $ 1,80
19 A-109016 Roll Pin(3*6) 1 $1,20 55 A-107039 DeadHandle 1 $ 25,20
20 A-109017 | Rotor 1 $ 108,00 56 A-107042  |Spring Washer (S12) 1 $1,20
21 A-109018 | Rotor Blade 5 $ 3,00 57 A-107049  |Washer (M12) 1 $1,20
22 A-109019 Cylinder 1 $ 96,00 58 A-109052 Throttle Valve Lever 1 $ 13,80
23 A-107009  |Roll Pin (4*8) 2 $1,20 59 A-109053 Lock Key 1 $ 16,20
24 A-109020 Adjusting Collar 1 $ 15,60 60 A-109054 Lock Spring 1 $1,20
25 A-109021 | Adjusting Washer (T=0.1) 1 $4,20 | 61 A-109055  |Set Bolt (M4*8) 1 $1,20
26 A-109023 Cylinder Lower Plate 1 $ 72,00 62 P-000034  [O-Ring (0-S34) 1 $2,10
28 A-109025 | Bearing (5204Z7) 1 $ 49,20 63 R-852024 | Spring Washer (S6) 2 $1,20
29 A-109026 | Bearing Spacer 1 $4,80 64 A-905031 _ |Hex Bolt (M6*10) 2 $1,20
30 A-109027 Rotor Nut 1 $ 21,60 65 A-109056 Pin (5%20) 1 $2,10
31 A-109028 | Adjusting Washer (T=0.5) 1 $4,20] 66 A-109069 _|Spanner 1 $ 13,20
32 A-109031 Housing 1 $ 108,00 67 A-109070 Spanner (24) 1 $9,00
33 A-109032  |Wheel Guard 1 $ 24,00 68 A-109059 | Allen Wrench (M4) 1 $2,10
34 R-852024 | Spring Washer (S6) 4 $1,20| 69 A-109060 | Allen Wrench (M5) 1 $ 2,40
35 A-109033 Hex Bolt (M6*16) 4 $1,80 70 A-109061 Allen Wrench (1/4) 1 $2,40
36 A-109034 | Wheel Flange 1 $ 75,60

OSAKA”
OPC60230 9"HEAVY DUTY ANGLE GRINDER




